



Head Office : 159-3 Nakpo-Dong, Yeosu-City, Jollanam-Do 555-250, Korea
Plant : 60, Segyosandan-ro, Pyeongtaek-City, Gyeonggi-Do 17843, Republic of Korea
Seoul Office : 60, Yeouinaru-ro, Yeongdeungpo-gu, Seoul, Republic of Korea
Tel : +82-31-647-6098

CERTIFICATE OF ANALYSIS

◇ Commodity : **JPS-130**

◇ Customer : **Lumileds**

◇ Lot No. : **S1325818T11**

◇ Issued Date : **2025.08.18**

Typical Properties		Unit	Specification	Results
pH		-	8.15 ~ 8.55	8.34
Specific Gravity (@ 25 °C)		-	1.01 ~ 1.03	1.02
Water Contents		wt%	0.5 max.	0.03
Trace Metal				
Metal	Aluminum (Al)	ppb	100 max.	5.8
	Calcium (Ca)	ppb	100 max.	3.7
	Chromium (Cr)	ppb	100 max.	2.4
	Copper (Cu)	ppb	100 max.	4.9
	Iron (Fe)	ppb	100 max.	6.8
	Lead (Pb)	ppb	100 max.	0.2
	Magnesium (Mg)	ppb	100 max.	0.4
	Nickel (Ni)	ppb	100 max.	5.2
	Potassium (K)	ppb	100 max.	4.5
	Sodium (Na)	ppb	100 max.	4.2
	Tin (Sn)	ppb	100 max.	0.4
	Titanium (Ti)	ppb	100 max.	0.0
	Zinc (Zn)	ppb	100 max.	9.1
	Gold (Au)	ppb	100 max.	1.0
	Manganese (Mn)	ppb	100 max.	1.3
Particle				
0.3 um		ea/ml	< 200	4.9
0.5 um		ea/ml	< 50	1.4

- This certificate confirms that the above results are true and correct.

- Manufacturing date : August.18.2025

- Expiry date : February.17.2027

JAEWON INDUSTRIAL CO., LTD

Kyung su Lee
Quality Management Department